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The purpose of the Conseil du médicament is to assist Quebec’s Minister of Health and Social 
Services in updating the list of drugs reimbursed under the basic prescription drug insurance 
plan and to promote optimal use of drugs. “Optimal use” means use that maximizes the clinical 
benefits of a drug and minimizes the risks for the people of Quebec. Optimal use is determined 
by looking at existing therapeutic options, the costs of the different treatments and the 
resources available as well as patient values and social values. 
 
To promote optimal use of drugs, the Conseil may conduct or support reviews of the use of a 
particular drug, suggest implementation of training, information and awareness strategies for 
professionals and the public, or contribute to such strategic measures. The Conseil may also 
evaluate problems associated with use of a drug and take necessary measures to prevent them. 
It was thus that the Conseil turned to the expertise of the Fédération des médecins 
omnipraticiens du Québec and the Fédération des médecins spécialistes du Québec to develop 
in partnership with these two federations this Algorithm for the use of non-steroidal anti-
inflammatories (NSAIDs). 
 
This algorithm is meant to serve as a tool for the clinician and cannot replace the clinician’s 
judgment.  
 
 

Risk assessment 
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Risk Assessment 

Optimal Use of NSAIDs 

 

Risk Assessment 

Gastrointestinal Risk  Cardiovascular Risk   Renal Risk  
 

 ALL THREE OF THESE RISKS MUST BE CONSIDERED IN SELECTING A TREATMENT  
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General considerations 
• Before prescribing an NSAID in the treatment of osteoarthritis, it is important to make sure 

that the patient has not obtained relief with the required dose of acetaminophen.  
• Coxibs are as effective in treating acute and chronic pain as non-selective NSAIDs.  
• In patients with chronic pain, the indication of NSAID therapy must be reevaluated on a 

regular basis.  
• With non-selective NSAIDs and coxibs, the lowest effective dose must be used for the 

shortest period of time, as the gastrointestinal risk is proportional to the NSAID dose. 
• Combination of two NSAIDs should be avoided at all times. 
 
Other considerations 
• Recent research indicates that certain NSAIDs (ibuprofen in particular) can inhibit ASA’s 

antiplatelet effect if taken before ASA.  
• Vigilance is required in elderly patients, given the frequency of comorbidities, the large 

number of drugs taken and the risks of possible drug interactions.  
• Pharmacoeconomically, coxibs may not be cost effective enough for the population as a 

whole. In other words, the clinical benefits obtained may not justify the cost.  
 

Gastrointestinal 
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 Gastrointestinal 

Gastrointestinal Risk 
 
No identifiable risk factors 
 

One or more risk factors  

Non-selective NSAID  
 

YES 
 

MODERATE RISK* 

1. > 65 years of age but < 75 years of age 
2. History of uncomplicated upper GI ulcer 
3. Comorbidity** 
4. Concomitant drugs  

(clopidogrel, oral steroids, SSRI) 
5. More than one NSAID 
 

HIGH RISK 
1. ≥ 75 years of age 
2. History of complicated ulcer  

 (GI hemorrhage or perforation)  
3. Taking warfarin: monitor INR**** 
 

Non-selective NSAID + gastroprotection*** 
or COXIB 
 

COXIB + gastroprotection*** 
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Considerations with respect to gastrointestinal risk  
• There is a risk of lower GI tract complications with NSAIDs that gastroprotection (PPI, 

misoprostol) cannot prevent. There seems to be less of a risk of this type of complication 
with coxibs.  

• Concomitant administration of ASA and a coxib considerably reduces the benefits of the 
coxib in terms of GI protection. 

• Even though the pharmacoeconomic data are ambiguous, prescription of a coxib in patients 
with a risk of GI complications may be a more cost-effective strategy than using a 
conventional NSAID and a PPI. 

 
_____________________ 
*    The risk of GI complications increases with the number of risk factors. The clinician’s judgment is 

used to determine the number of risk factors warranting addition of gastroprotection. 
**  Comorbidity is a serious medical condition that predisposes to exacerbation of the patient’s 

clinical condition following administration of an NSAID.  
***  Gastroprotection: PPI once a day or misoprostol at a minimum daily dose of 800 mcg. 
**** International normalized ratio (INR).  
 
   Cardiovascular  
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  Cardiovascular 
 

Cardiovascular Risk  
 

Thromboembolic risk  
(coronary, cerebral and peripheral vascular 

disease)  

 
Heart failure risk  

 
YES YES 

 
ASA* + GI risk 

factors  
 

ASA* but no other GI risk 
factors  

 

LOW-TO-MODERATE RISK 
NYHA Classes I and II 
 

 

HIGH RISK 
NYHA Classes III and IV 

or ejection fraction 
< 30% 

 
See GI algorithm  Non-selective NSAID** 

(mainly naproxen) 
+ gastroprotection*** 

or COXIB 
 

Non-selective NSAID** 
or COXIB with caution  
(depending on GI risk)  

NO NSAID 

  Instructions: monitor 
weight, edema, dyspnea, 

orthopnea; if taking 
warfarin, monitor INR**** 
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Considerations with respect to cardiovascular risk  
• The risk of cardiovascular complications is the same with non-selective NSAIDs as with 

coxibs. 
• The same precautions are required with a coxib as with a non-selective NSAID. 
• Non-selective NSAIDs and coxibs are not a substitute for ASA in the prevention of stroke. 

Low-dose ASA must be continued in patients at risk for cardiovascular disease even if it 
increases coxib GI toxicity. 

 
____________________________________ 
*  Antiplatelet dose of ASA (325 mg/day or less). 
**  Caution: cardiovascular risk has been demonstrated for coxibs. However, no randomized studies 

controlled with a placebo or another medication have assessed the cardiovascular risks of non-
selective NSAIDs. At present, there are observational studies that attribute to non-selective 
NSAIDs (with the exception of naproxen) a risk similar to that with coxibs, though not with the 
same degree of certainty.  

*** Gastroprotection: PPI once a day or at least 800 mcg misoprostol daily. 
**** International normalized ratio (INR). 
 

 Renal 
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Renal 
 

Renal Risk 
 

 
Presence of One or More Risk Factors 

1. Prostagandin-dependent renal function: 
- Patients with kidney failure  
- Elderly patients  
- Hypovolemia 

2. Hyperkalemia (> 5 mmol/L) 
 

3. HBP 
4. Certain drugs: 

- Diuretics  
- ACE inhibitor-ARB 
- Lithium 
- Aminoglycosides, cyclosporin 

 
 

 
YES 

 
  MODERATE RISK  HIGH RISK 
• Check creatinine and 

K+ at 1 week and 
1 month  

 • Creatinine clearance* 
30-60 mL/min 

 • Creatinine clearance* 
< 30 mL/min 

• K+ > 5.5 mmol/L 
• Poorly controlled HBP  
 

• Weigh i.d. 
• Check K+ at 3-5 days 

 • K+ = 5.0-5.5 mmol/L 
 

  
 

NO NSAIDs • Check BP regularly 
 

 • Controlled HBP 
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Considerations regarding renal risk 
•  Non-selective NSAIDs and coxibs present a comparable risk of renal complications. 
•  The onset of electrolytic complications and kidney failure can be rapid after non-selective 

NSAIDs or coxibs are introduced. 
•  Before prescribing an NSAID (non-selective or coxib), make sure the patient is not taking 

over-the-counter NSAIDs. 
•  Serum creatinine alone is not adequate for assessing kidney function. Creatinine clearance is 

determined using the Cockcroft-Gault equation, which takes into consideration weight, age 
and sex. 

•  Dosage and efficacy of all drugs eliminated by the kidneys must be monitored. Among other 
things, lithium levels must absolutely be checked in patients taking lithium before starting 
NSAIDs, when modifying NSAID therapy and when discontinuing it.  

__________________________________ 
 
* Cockroft-Gault creatinine clearance calculator: 
 
Creatinine clearance (mL/min) in women: 

(140 - age) x body mass (kg) 
Serum creatinine (μmol/L) 

Creatinine clearance (mL/min) in men: 
(140 - age) x body mass (kg) x 1.2 

Serum creatinine (μmol/L) 
 

Notes 
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Celebrex reimbursement Criteria: 
 
British Columbia:  
 
1. Diagnosis of osteoarthritis 
PLUS 
trial of acetaminophen 
PLUS 
treatment failure or intolerance to at least one of the following: ASA-enteric, ibuprofen or 
naproxen 
PLUS 
treatment failure or intolerance to at least three of the following: diclofenac, diflunisal, 
fenoprofen, indomethacin, ketoprofen, salsalate, nabumetone, piroxicam, sulindac, 
tenoxicam, tiaprofenic, tolmetin or meloxicam.  

OR  

2. Diagnosis of rheumatoid arthritis or other inflammatory conditions 
PLUS 
treatment failure or intolerance to at least one of the following: ASA-enteric, ibuprofen, 
naproxen 
PLUS 
treatment failure or intolerance to at least three of the following: diclofenac, diflunisal, 
fenoprofen, flurbiprofen, indomethacin, ketoprofen, salsalate, nabumetone, piroxicam, 
sulindac, tenoxicam, tiaprofenic, tolmetin or meloxicam. 

 
Alberta :  
 
1)For patients who are at high risk of upper gastrointestinal (GI) complications due to a 
proven history of prior complicated GI events (e.g. GI perforation, obstruction or major 
bleeding)  
or 
2) For patients who have a documented history of ulcers proven radiographically and/or 
endoscopically. 
Special authorization for both criteria may be granted for 6 months." 
All requests for celecoxib must be completed using the Celebrex Special Authorization 
Request Form (ABC 31140). 
 
Saskatchewan : 
 
For treatment of: 
(a) Patients age 65 and over (approved automatically through the online computer 
system). 
(b) Rheumatoid arthritis and osteoarthritis in patients who have one of the following 
factors: 
• past history of ulcers; 
• concurrent prednisone therapy; 
• concurrent warfarin therapy. 
(c) Patients intolerant to other NSAIDs listed in the Formulary. 
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Manitoba : 
For the long-term treatment of osteoarthritis or rheumatoid arthritis in patients who have 
one or more of the following risk factors: 

▫ Previous peptic ulcer, gastrointestinal bleeding, gastric outlet obstruction 
(endoscopy or radiographic evidence); 
▫ Elderly (more than 65 years of age); 
▫ Concurrent warfarin therapies; 
▫ Bleeding disorders; 
▫ Concurrent prednisone therapy at doses greater than 5 mg/day for more than 2 
weeks; OR 
▫ Where at least 3 NSAID's have been tried and failed or were not tolerated. 

Also may approve for ankylosing spondilitis, gout, pseudo-gout, lupus or psoriatic 
arthritis. 
NOTE: If a patient is receiving a proton pump inhibitor (PPI) for reflux disease, COX II 
inhibitors are not warranted for additional protection. 
 
Ontario: 
 
Osteoarthritis Code 316 For patients who have failed an adequate trial of 
acetaminophen (e.g. acetaminophen 1g QID for several weeks) and have had: 
History of a documented, clinically significant ulcer or GI bleed; or 
Failure or intolerance to at least three listed NSAIDS. 
NOTE: The maximum daily dose of celecoxib which will be reimbursed for the treatment 
of osteoarthritis is 200mg. LU Authorization Period: 1 year. 
 
Rheumatoid arthritis code 317 
For patients who have had: History of a documented, clinically significant ulcer or GI 
bleed; or 
Failure or intolerance to at least three listed NSAIDS. NOTE: The maximum daily dose 
of celecoxib which will be reimbursed for the treatment of rheumatoid arthritis is 400mg. 
LU Authorization Period: 1 year. 
 
Quebec:  
 
Full Listing 
 
New Brunswick: 
 
For the treatment of osteoarthritis and rheumatoid arthritis in patients who have at least 
one of the following risk factors: 
• Past history of ulcers 
• Concurrent warfarin therapy 
• Concurrent prednisone therapy 
• Failure or intolerance to at least two other NSAIDs (e.g. ibuprofen, diclofenac, 
naproxen) 
Recommended maximum daily doses: 200mg for osteoarthritis 
400mg for rheumatoid arthritis 
 
Nova Scotia: 
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Full Listing 
 
Newfoundland: 
 
for the treatment of osteoarthritis* in patients who have one or more of the following factors: 
a) 65 years of age or older 
b) concurrent oral steroids 
c) documented history of PUD 
d) concurrent warfarin therapy 
e) persistent dyspeptic symptoms despite trials of at least 3 nsaids, including an enteric coated 
formulation 
* maximum daily dose approved in OA is 200mg  

- For the treatment of rheumatoid arthritis** in patients who have one or more of the following 
factors: 
a) 65 years of age or older 
b) concurrent oral steroids 
c) documented history of PUD 
d) concurrent warfarin therapy 
e) persistent dyspeptic symptoms despite trials of at least 3 nsaids, including an enteric coated 
formulation 
** maximum daily dose approved is 400mg  

PEI:  
 
Not Listed 
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